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Fig. 4. Residual stress of carburiziﬁg iron
and Fe plating same samples by induction -
hardening.

EREfTRON. BRE Fig4(E) Wiy, HASHD
TR, SEREHE BIRFIEFMNIX WV EHESIBEA
L, RREEXLDEAE V. i, RHMECRE
C REBFR X TRENGTHROBBEED LR, ThbE
REIC I D, BDPICRREBICEC Ar' ZREOE
HTHY, ZORBRPEMCHEEMEES LEZ 5.
LRBRAFICE LCEE 006mm Ofligh X v F 21
L7eslsh, b LR ZERE—B D 3 [Bx b O 513,
FIE () IR 30K # v F BB BRIG 332D b v
D5 FEFEGIHRELLEA A L. 202 v xBo%init
b bNA,Ok. ChbOERIMESINOEE, B
BEADENSTHBRECTREE X 53D LBbnb.
1V. #& =

. (1) C 0~1% DRFEME LHE TASTELEAL
TihE, M—BARGCTRREBEOHTISE, $if—
RERTIHEARESEVIZY (1000°C # C) £ED
EFREEIC IR E R 5.

(2) C 0°2~0"55% DREMOEE W KA AT
X, F—EEAZEOREOITFECH GEEI D 1 mm)
i3, C 0°3~04% HEKEo7=. L LE{LEEZ
ZRTCANELEE OB, E{LEM AL & 3o

REIRSR N2 N =Y g W el

(3) Zoofl, BB L7 HBKEOR R C B A

@ﬁmﬁﬁkﬂféwﬁQM%%%B#KLt

ﬁ

[

1) ZEdE, Z&f: HIEFs, 40 (1958) 6 p. 73~83
2) ISNREMEESR: SHAE L

(118) AW EDEFHRMBEIAR(ZD 1)
 (ESOERBELECET 3 H%E—N)
B LBk, AR
OfPY - B— - B HAKE
Fracfographic Study of Plain Carbon
Steel by an Electron Microscope—Part. 1
(Study of the cold brittleness of plain carbon
steel— V) -
Shoichi Nakanishi and Akio Takemasa.
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Photo. 1. Grain boundary
migration in ductility fra-
cture surface of sample
tested at 0°C.

Photo. 4.WAbsorption of
cracks at grain boundary
of sample tested at —10°C.
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at lameller pearlite in
sample tested at —60°C.

Strip marking of
sample tested at —40°C.

Behaviour of elon-
gated non-metalic inclusions
in sample tested at —30°C.
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Low Temperature Properties of 3.5%
Ni Steel. _
(Studies on the steels for low temperature
uses— [ )
Hiroshi Hirvano, Tsugio Kaneda, Ichiro Kokubo.
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